
 
 
 
 

ROCK CREEK MINE & 
BIG HURRAH PROJECT 

 
 

2009 ANNUAL REPORT 
 
 
 

 
 
 
 
  Submitted To: 

Alaska  
Department of 
Environmental 
Conservation 

& 

Alaska  
Department of  
Natural  
Resources 

 
 
  Submitted By: 

  Alaska Gold Company 
  P.O. Box 640 
  Nome, Alaska 99762 
 
  March 5, 2010 
 





2009 ADEC & ADNR ANNUAL REPORT 

ALASKA GOLD COMPANY  PAGE i  
ROCK CREEK MINE AND BIG HURRAH PROJECT  

Contents 

1.0  Introduction ..........................................................................................................................  1
3
4
6
6
7
8
9
9
9

10
10
10
10
11
11
11
15
15
17
18
18
19
20
20
22
23
24
25
26
26
26
28
28
29
31
31
33
33
34
34
34
34
35
[...]
breakdown. The units were more efficient than anticipated at producing a very fine mist and 
achieving evaporation, especially at low temperatures below freezing. As required by the COBC, 
on November 25, 2009, AGC submitted to ADEC a final report on the land application system for 
2009, including the results of visual and groundwater monitoring that showed no impacts on the 
surrounding environment.  

Table 5: Daily Land Application Rates 

Date 
Operating Hours 

(Minutes)[a] 
GPM  GPD 

9/23/2009  12 (720)  60  43,200 

9/24/2009  ‐  ‐  ‐ 

9/25/2009  ‐  ‐  ‐ 

9/26/2009  ‐  ‐  ‐ 

9/27/2009  12 (720)  210  151,200 

9/28/2009  12 (720)  210  151,200 

9/29/2009  24 (1,440)  210  302,400 

9/30/2009  24 (1,440)  210  302,400 

10/1/2009  24 (1,440)  210  302,400 

10/2/2009  5 (300)  210  63,000 

10/3/2009  ‐  ‐  ‐ 

10/4/2009  ‐  ‐  ‐ 

10/5/2009  ‐  ‐  ‐ 

10/6/2009  12 (720)  210  151,200 

10/7/2009  12 (720)  210  151,200 

10/8/2009  12 (720)  210  151,200 

10/9/2009  12 (720)  210  151,200 

10/10/2009  10 (600)  210  126,000 

10/11/2009  3 (180)  210  37,800 

10/12/2009  12 (720)  210  151,200 

10/13/2009  12 (720)  210  151,200 

10/14/2009  12 (720)  210  151,200 

ALASKA GOLD COMPANY  PAGE 12  
ROCK CREEK MINE AND BIG HURRAH PROJECT  



2009 ADEC & ADNR ANNUAL REPORT 

ALASKA GOLD COMPANY  PAGE 13  
ROCK CREEK MINE AND BIG HURRAH PROJECT  

Date 
Operating Hours 

(Minutes)[a] 
GPM  GPD 

10/15/2009  4 (240)  210  50,400 

10/16/2009  12 (720)  210  151,200 

10/17/2009  12 (720)  210  151,200 

10/18/2009  12 (720)  210  151,200 

10/19/2009  24 (1,440)  210  302,400 

10/20/2009  22 (1,320)  210  277,200 

10/21/2009  24 (1,440)  210  302,400 

10/22/2009  24 (1,440)  210  302,400 
[a] Land application initially restricted to days with above‐freezing ambient air temperatures. 

 



2009 ADEC & ADNR ANNUAL REPORT 

 
Figure 4: Land Application Area 

ALASKA GOLD COMPANY  PAGE 14  
ROCK CREEK MINE AND BIG HURRAH PROJECT  



2009 ADEC & ADNR ANNUAL REPORT 

ALASKA GOLD COMPANY  PAGE 15  
ROCK CREEK MINE AND BIG HURRAH PROJECT  

 
Figure 5: Land Shark in Operation 

3.9 Recycle Water Pond  
The RWP is a synthetically lined retention pond designed to capture runoff from the plant site and 
TSF decant water. Over time, leaks were detected in the primary liner from small punctures. 
Rather than remove and reinstall the primary liner, AGC installed a secondary liner as an 
overlayment, with a leak collection recovery system (LCRS) placed in between. An additional 
synthetic underliner is installed below the primary and secondary liners. The interstitial water 
volume (between the primary and secondary liners) from the LCRS is continuously pumped back 
to the RWP, with total flow volumes recorded each day (Appendix B).   

The LCRS leak rate design criteria is 492 gallons per day. Data show that, at some points during 
2009, the recorded flow rate exceeded the design criteria. By the end of 2009, however, flow rates 
had returned to below the design criteria with no evidence of leakage through the liner system.  

AGC conducts daily visual inspections of the RWP and liner systems, and routinely samples 
contained water for cyanide (total and WAD). Data show that water from the RWP is not 
adversely impacting groundwater quality in the immediate vicinity. As required by the 
Temporary Certificate to operate the TSF dam, AGC will conduct an engineering evaluation of 
the integrity of the RWP liner system in 2010. 

4.0 Storm Water Management  

AGC obtained initial coverage for construction-related storm water discharges at the Rock Creek 
Mine site in 2005 for both the Rock Creek and Big Hurrah sites under the Construction General 
Permit (CGP) issued by EPA-Region 10.3 AGC developed a comprehensive SWPPP that 
specifies all BMPs (structural and non-structural) implemented at each location to control storm 
water runoff to surrounding streams, and continues to revise and update the SWPPP to reflect 
current conditions.4  

                                                 
3 In January, 2010, ADEC issued a State of Alaska CGP under which AGC’s storm water discharges are now covered.   
4 AGC provided an update of the SWPPP to ADEC and EPA in February, 2010. 



2009 ADEC & ADNR ANNUAL REPORT 

All facilities planned under the mine’s initial Plan of Operations have been constructed and no 
additional mine-related construction activities are anticipated at the Rock Creek Mine. With the 
exception of the topsoil stockpiles, all areas have achieved final stabilization. Some soil-
disturbing activities continue at the site, but they are part of routine site maintenance rather than 
any long term construction activities.  

Structural BMPs at the Rock Creek Mine include three diversion channels (DC-1, DC-2, and DC-
3) to route storm water runoff, primarily during spring break-up, and limit sediment discharges 
from the site (Figure 6). During summer 2009, AGC conducted frequent turbidity sampling in 
Rock and Lindblom creeks to evaluate the need for additional sediment controls or improvements 
to existing structures. Elevated turbidity levels in Lindblom Creek downstream of the DC-1 and 
DC-2 outlets prompted AGC to develop plans to improve each diversion channel.  

ALASKA GOLD COMPANY  PAGE 16  
ROCK CREEK MINE AND BIG HURRAH PROJECT  



2009 ADEC & ADNR ANNUAL REPORT 

 
Figure 6: Rock Creek SWPPP Structures 

4.1 Lindblom Creek 
In August 2009, AGC contracted with Ecological Resource Consultants, Inc. (ERC) and 
HydroGeo, Inc. (HydroGeo) to evaluate improvement options for DC-1, including the need to 
incorporate additional rock protection along the channel. Based on contractor recommendations, 
AGC installed riprap in critical segments and installed rock runouts along unstable slopes 
upgradient of the channel. Hydroseeding was used to stabilize less critical areas in DC-1 and has 

ALASKA GOLD COMPANY  PAGE 17  
ROCK CREEK MINE AND BIG HURRAH PROJECT  



2009 ADEC & ADNR ANNUAL REPORT 

proven to be effective in minimizing sediment loadings along these segments. AGC also re-
evaluated the design of the DC-1 outfall and completed a reconstruction project. 

AGC installed riprap along the entire DC-2 channel due to upgradient slope instability and lined 
the sediment basin located immediately upstream from the DC-2 outfall to eliminate seepage. 
These improvements have significantly reduced sediment loadings to Lindblom Creek.  

AGC believes that these improvements will continue to reduce turbidity levels in Lindblom 
Creek. AGC will continue to monitor their performance during spring through fall 2010. The 
SWPPP will be further modified, as appropriate, to identify and implement new/modified BMPs 
to control sediment loadings to Lindblom Creek. 

4.2 Rock Creek 
Turbidity levels in Rock Creek were lower during spring 2009 as compared to 2008, 
demonstrating the effectiveness of implemented BMPs and sediment controls. To further limit 
sediment loadings to Rock Creek, AGC hydroseeded both sides of DC-3’s upper portion during 
fall 2009 and installed riprap on both sides of the channel’s lower portion.  

5.0 Water Treatment Plant  

Rock Creek’s WTP was commissioned on February 15, 2009 and is designed to remove metals 
from wastewater prior to disposal in the IWF. Treatment is achieved through chemical 
precipitation, oxidation, microfiltration, and pH adjustment.  

Raw water is drawn from the TSF and pumped to the Raw Water Feed Tank prior to the treatment 
process. Once pumped from the Raw Water Feed Tank, wastewater goes through an ozone 
diffuser and ozone retention tank. Ozone oxidizes arsenic from its reduced state (As3+) to the 
much more insoluble oxidized form (As5+). Likewise, antimony is oxidized from its reduced state 
(Sb3+) to its more insoluble form (Sb5+). In their oxidized states, arsenic and antimony more 
readily bind with iron salts that are also added during the treatment process, creating a floc 
particle that can be removed during the filtration process. Manganese is removed by a similar 
process that aids oxidation and precipitation. An inline residual ozone analyzer continually 
monitors the downstream ozone concentration enabling AGC staff to modulate ozone production 
according to influent metals concentrations. In December 2009, the ozone system malfunctioned. 
Until repairs could be completed in January 2010, AGC used alternative methods to ensure the 
necessary oxidation required for metals removal. Hydrogen peroxide injection was used as a 
temporary measure until calcium hypochlorite could be procured, shipped to the site, and added 
to the treatment system. 

Following oxidation, hydrochloric acid is added to the raw water to reduce the pH balance to the 
optimal range of 4.0 to 5.0, which aids the coagulation process. Water is then sent to the plate 
clarifiers for primary removal of coagulated arsenic and antimony prior to membrane filtration. 
This process consistently removes approximately 90 percent of all coagulated arsenic and 
antimony prior to membrane filtration stage. Water from the plate clarifiers is sent to a reaction 
tank where it is chemically treated in preparation for membrane filtration.  

After secondary chemical addition, the water enters the membrane filter skid assembly. This 
treatment skid consists of a small buffering feed tank, feed pump, membrane filter modules, a 
reverse filtration supply tank and reverse filtration pump. An air compressor is also located near 
the filter skid to supply compressed air to the membranes during the reverse filtration cycle. The 
membranes have a fixed pore size that only allows smaller particles through, retaining the larger 
particles on the outside of the filter. The larger coagulated arsenic and antimony particles and 
many other possible contaminants cannot pass through the filter. 

ALASKA GOLD COMPANY  PAGE 18  
ROCK CREEK MINE AND BIG HURRAH PROJECT  



2009 ADEC & ADNR ANNUAL REPORT 

Filtered water from the microfiltration process is pumped to the treated water storage tank. When 
the water level in the treated water storage tank reaches the high water level, reinjection pumps 
turn on and pump water into one of the injection wells.  

Through agreements with ADEC contained in the COBC, AGC agreed to meet certain 
benchmarks to improve WTP treatment performance and comply with all applicable WTP 
effluent limitations in the WMP. AGC agreed to upgrade WTP treatment capacity so that it was 
capable of operating at a design capacity of 500 gpm by November 1, 2009, with a specific 
requirement to inject water at a minimum monthly average rate of 400 gpm after November 15, 
2009. Pursuant to the COBC and related agreements, AGC implemented the following changes to 
the WTP: 

• Switched reagents from ferrous sulfate to ferric chloride to enhance metals treatment and 
improve solids management 

• Installed a larger reaction tank and associated pumping and piping capacity to meet the 
increased design flow requirement 

• Improved plant automation to ensure the WTP continuously operates within established 
operating parameters for metals removal 

• Continually monitored WTP performance and modified treatment processes as needed  
 
AGC has complied with all agreements and requirements of the COBC, resulting in significant 
reductions in the TSF water elevation. 

6.0 Injection Well Field  

The Rock Creek Mine IWF is developed and operated as authorized by UIC Permit No. AK-
5X27-001-A, issued by EPA-Region 10. The IWF is also regulated by ADEC WMP No. 2003-
DB0051, which incorporates many of the same conditions as the UIC permit.  

ADEC authorized AGC to commence underground injection on May 15, 2009 and included a 
compliance schedule with modified effluent limits for certain parameters (antimony, arsenic, 
copper, manganese, and total dissolved solids). The compliance schedule expired on September 
30, 2009 after which time the effluent limits in the UIC permit and WMP have applied. 

For the temporary closure period, the IWF was developed to dewater the TSF and reduce the 
water elevation behind the TSF dam to an acceptable level. AGC has operated the IWF since May 
2009 when injection was initiated with the original 15 wells at an operating capacity of 
approximately 220-250 gpm. The initial capacity, however, was insufficient to dewater the TSF at 
an acceptable rate. In fall 2009, AGC developed additional injection wells by drilling 20 
boreholes in an area above the existing IWF. Of these 20 boreholes, 15 were deemed acceptable 
and incorporated into the UIC and WMP permits. Referred to as the upper IWF, the new wells 
have increased Rock Creek’s injection capacity to 500 gpm when combined with the lower IWF 
(Figure 7).  

Both the lower and upper IWFs are serviced by pipeline from the WTP. During IWF construction 
the pipeline was insulated and heat-traced, while each well head was enclosed within a small shed 
to improve winter access.  

As noted in Section 5.0, agreements contained in the COBC require AGC to inject water at a 
minimum monthly average rate of 400 gpm commencing after November 15, 2009 until the TSF 
pond elevation reaches 140 feet. This minimum rate requirement was met during the second half 
of November and for the month of December 2010. At the end of 2009, wastewater from the 
WTP was being injected in the IWF at an average rate of 421 gpm. Injection data for 2009 are 
presented in Appendix C. 

ALASKA GOLD COMPANY  PAGE 19  
ROCK CREEK MINE AND BIG HURRAH PROJECT  



2009 ADEC & ADNR ANNUAL REPORT 

 
Figure 7: Injection Well Fields 

7.0 Reportable Spills 

There were three reportable spills at the Rock Creek Mine in 2009 (Table 6). The substances 
spilled were related to construction and maintenance activities, and included untreated water, 
hydrochloric acid, and engine oil. All spills were reported and cleaned up immediately in 
accordance with applicable regulations and AGC standard practices. Corrective actions were 
taken as appropriate to minimize the potential for any recurrence. 

Table 6: Reportable Spills 

Item Spilled  Date 
Potential Responsible 

Party 
Location  Quantity  Cause 

Untreated 
Water 

2/28/2009  Alaska Gold Company  Rock Creek  1500 gallons  Water escaped from raw water 
tank in WTP 

Hydrochloric 
Acid 

6/3/2009  Alaska Gold Company  Rock Creek  250 gallons  Broken valve on tote container 
caused by contact with another 
tote 

Engine Oil  12/18/2009  Alaska Gold Company  Rock Creek  5 gallons  Leaking oil filter on Hitachi haul 
truck 

 

8.0 Monitoring (Analytical) 

AGC conducts a range of analytical monitoring activities to demonstrate compliance with WMP 
No. 2003-DB0051 and UIC Permit No. AK-5X27-001-A by sampling various water sources, 
development rock, and paste tailings. Because the Rock Creek Mine was in Care and 
Maintenance status during 2009, analytical monitoring focused almost entirely on water sources. 
The specific monitoring requirements and sampling frequencies are contained in the Rock Creek 
Monitoring Plan (November 2008) and the final TCP (February 20, 2009). 

ALASKA GOLD COMPANY  PAGE 20  
ROCK CREEK MINE AND BIG HURRAH PROJECT  



2009 ADEC & ADNR ANNUAL REPORT 

The analytical monitoring program for water is divided into four separate categories: contained, 
ground, surface, and treated water. Each category is discussed in more detail below. In addition to 
required sampling events, Tetra Tech, a subcontractor overseeing upgrades to the WTP, collected 
multiple water samples from various points in the treatment process to optimize WTP 
performance. These additional samples are not subject to specific compliance requirements but 
are available for review upon request.  

With the exception of some conventional parameters analyzed in the field by AGC staff (e.g., pH, 
temperature, turbidity), all water chemistry samples are analyzed by a contract laboratory (SGS 
Environmental Services Inc.) in Anchorage for priority pollutants (Table 7). SGS also analyzes 
periodic samples for turbidity that are collected as part of AGC’s QA/QC program.  